__—188v8PO1
R
—188YBPOI
_——18808POI
~ " —issverol
.

>

1880BP01 —— ———188YBPOI

188PRF42
AAAAAA 188PRF42

___——18BABPO2(LEFT)
_—188ABP03

188YBPO1 188ABPO1 (RIGHT}

188YBPO] ] /

- 5
188ABPO2{LEFT) \\p 188Y8PO1

~—188YBPO1

LEVELLING FEET

WASHER AND SPRING WASHER

M8 NUT—

MOUNTING WAY —

DOUBLE FRAME RELAY RACK - ECOFRAME

CODE NAME NUMBER
188ABPO1 D=800 Kit 2
USED HARDWARE PARTS 188ABP02 Base (Left) 2
——M6X15 188DBP01 Vertical Support 2
6 i MBA1S [ 188YBPO1 Horizontal Support 8
188PRF42 42U Profile 4
M8 e LEVELLING FEET |Levelling Feet or Castor 4
{ ® [ 188ABPO1 Base (Right) 2
=Mt M8X15 Channel Screw 66
S TAB : M8 Nut 66
@ !f @ M8 Washer 66
AL ms Spring Washer 66
—M8 M6X15 Screw 8
f ( M6 Nt 8
M6 Washer 8
M6 Spring Washer 8
REV
|00 = —
/—LEVELUING FEET o | PARTOR No. }’ or [ marenat =
= = PARTS LISt Ty
marmat CRS1110 (A1) ey
| CAD GENERATED DRAWING = e
DO NOT MANUALLY UPDATE
DO NOT SCALE DRAWING = 4
APPROVALS | DATE SIZE | DWG NO SHEET OF Rev

i NS 00

M8X15 CHANN

/—-MB SPRING WASHER

|

M8 CHANNEL SCREW

DETAIL B REV
SCALE2:1.5 S

70 | PART OR IOENTIFING NO. | NOMENCLATURE O DESCEPTION.| MATERAL PECICATION | 835

PARTS UisT

sarmac CRS1110 (AT e

'CAD GENERATED DRAWING
5O NOT MANUALLY UPOATE DOUBLE FRAME RELAY RACK ASSEMBLY INSTRUCTION

DO NOT SCALE DRAWING

APPROVALS DATE SIZE | DWG NO SHEET OF | REV
1) Take the two base parts and fix the extension kit betwen of them on the desk =< STEP_1 L]
M8X15 screw of them there . £
/‘—PROHIE
7 LEFT AND RIGHT BASE GROUP
o Q _——PROFILE
a -
ﬂj I]] —PROFILE
/ o MEX15 CHANNEL SCREW—
& " \
o \
ﬂn] [}n] WASHERA—\ A
o N
\
ﬂu] EXTENSION KIT—— lg ps 3
/

g o SPRING wnnsn—/«
[E [lu] NoT—_|
@l a

=

0

il
= DETAIL B = [rev] £z S
SCALE1:§ = e
DETAILC [Eallect oo -
SCALE1:2 o | pam "o MATERIAL =3
I - PARTS LIST 1

The front side of left frames which have square holes on it is fixed to the left base by using
M8x15 screw , washer and nut . It is described as left profile and base group .

it is done same application for the right frames and right base group .

samas CRST110 (A1)
‘CAD GENERATED DRAWNG
SONSTMANGALY roare
| DO NOT SCALE DRAWING

DOUBLE FRAME RELAY RACK ASSEMBLY INSTRUCTION

SIZE | DWG NO

APPROVALS | DATE

| smemor | mev




~—HORIZONTAL SUPPORT

1) Fix the horizontal supports to the left and right side of left profiles by

M8x15 screw , washer and nut .

2)Fix the one levelling feet to the first hole on the front base and fix the
other levelling feet to the first hole on the rear base by using

3x8 with screw .

/
RIGHT BASE GROUP

-

hI.EVEI.lING FEET

—LEFT BASE

B DETAIL SHOWS MOUNTING
OF LEVELLING FEET OR CASTOR

————HORIZONTAL SUPPORT

rﬁ

DETAIL C

M5X15 CHANNEL SCREW SCALE1:4

\
PROFILE =

3) Fix the horizontal support to both upper sides
of profiles by using M8x15 washer and nut.

REV T =)
0 i)

00

monno | pat i | [ maremas a

PARTS LIST

puarena: CRST110 (A1) i
‘CAD GENERATED DRAWING ]
BOMG MANAGT MFONTE, DOUBLE FRAME RELAY RACK ASSEMBLY INSTRUCTION
DO NOT SCALE DRAWING
APPROVALS | DATE szE | owe No sueeror | e
o 21/06/2006 SIEP_ 3 00
n-‘, 21/06/2006
= DETAIL C
il SCALE1:5 ~—PROFILE
.
= / /\ CHANNEL SCREW
| i = A —HORIZONTAL SUPPORT

~——HORIZONTAL SUPPORT

1) Now we have two groups , one is with horizontal supports and the other one is only has got
right profiles and base group without caster / levelling feet .

2) Take the right profiles and base group , turn it counter clock wise direction . -
Bring the horizontal supports holes where are at the end of left profiles face to face to the holes
where are at the upper side of right profiles by using with M8x15 screw , washer and nut .

3) Then fix the two middle horizontal supports where at the bottom to the right profiles and base
group by using M8x15 screw , washer and nut .

4) Take the rest of the levelling feet or castor , fix them with other horizontal supports where are at
front and rear side of bottom base group using the holes as shown on the drawing with the screw

and nut of levelling feet .

5) Take the whole structure and put it on the floor vertically then tighten the levelling feet or castor
by using ferret socket wrench (no: 15) .

sammac CRS1110 (A1)

CAD GENERATED DRAWNG. e

5O Ot MANDALLT SPOATE

— . DOUBLE FRAME RELAY RACK ASSEMBLY INSTRUCTION
DO NOT SCALE DEAWNG.

3 | owGNo sneE OF v

TEP _4 00

—VERTICAL SUPPORT
/

Méx15 ,SCREWf\
= COMBINED VIEW

L)
)

REV

00
sgiré"i?s me PART OR IDENTIFYING NO. l»ouf?cummnucmmlnmmspxmcmo» .
PARTS LISt
marmas CRS1110 (A1) o I
e et

1) The vertical supports are fixed between the upper space of frames DOUBLE FRAME RELAY RACK ASSEMBLY INSTRUCTION
and to the holes on the horizontal supports by using M6x15 screws

DO NOT SCALE DRAWNG |
APPROVALS DATE
21/04/2004

STE | DWGNO SHEET OF eV

STEP_S

o |

1

21/042006




